

TOT HOUSE 2
(902-802)



MATERIAL LIST:

SPINNER SIDE	(BLUE)	1
DINO SIDE	(BLUE)	1
WINDOW ENTRY	(BLUE)	1
ENTRY	(BLUE)	1
ROOF PANEL	(RED)	2
SPINNERS	(RED/YELLOW)	4
PIPES FOR DINO BLOCKS	(UNPAINTED)	3
DINO BLOCKS		3
CORNER BRACKETS		26
5/16" X 1" BUTTON HEAD NUT		50
5/16" X 3/4" BUTTON HEAD BOLT		40
5/16" X 2" BUTTON HEAD BOLT		2
5/16" X 1 1/2" BUTTON HEAD BOLT		4
5/16" FLAT WASHER		50
3/8" FLAT WASHER		50
3/16" HEX WRENCH		2
SPACER FOR SPINNERS		2

TOT HOUSE 2
(902-802)

SPECIFICATIONS:

Panels: Made from 0.75" high-density polyethylene with UV inhibitor.

Corner Brackets: Nickel coated steel

Metal Parts: Galvanized steel

Hardware: Nickel coated

Weight: 300 lbs.

Required Area: 4' X 4 X 6'6"

INSTALLATION INSTRUCTIONS:

IMPORTANT: Read all instructions thoroughly before beginning installation.

1. Install two corner brackets along the side of one of the side panels with 5/16" x 1" button head nut, 5/16" x 3/4" button head bolt, 5/16" flat washer, and 3/8" flat washer. Repeat this for the other side. DO NOT TIGHTEN.
2. Now attach these side panels between the 2 taller entry panels with 5/16" x 1" button head nuts, 5/16" x 3/4" button head bolts, 5/16" flat washers, and 3/8" flat washers.
3. Attach 8 corner brackets to the 8 holes located along the top of the upper side panels with 5/16" x 1" button head nuts, 5/16" x 3/4" button head bolts, 5/16" flat washers, and 3/8" flat washers. These brackets are for the roof panels.
4. Of the two roof panels one is shorter than the other by 3/4", this allows the longer one to overlap the short one at the peak of the roof.
5. Now install the shorter roof panel to the 4 corner brackets along the roof line. Make sure the top edge of the roof is flush to the peak of the roof. Next install the other roof panel making sure it overlaps the first panel.
6. Next install 1 corner brackets on each of the three pipes for the dino blocks, and then slide 1 block on each pipe. After the blocks are in place, install another corner bracket to the other end of each pipe. Once this is complete install the dino block assembly to the 3 holes located along the top and bottom of the rectangle hole on the side.
7. Now install the spinners to the spinner side using the spinner spacers and 5/16" x 3" button head bolts, 5/16" x 1" button head nut, 5/16" flat washer, and 3/8" flat washer. Tighten. Repeat this process for the other spinner.
8. Install the window shutter to the end panel with 5/16" x 1 1/2" button head bolts, 5/16" x 1" button head nut, 5/16" flat washer, and 3/8" flat washer. Tighten.
9. Now install 4 corner brackets to the two holes on the dino side using 5/16" x 1" button head nuts, 5/16" x 3/4" button head bolts, 5/16" flat washers, and 3/8" flat washers. Then place the red counter on the ledge and secure to the 4 brackets using the same hardware as mentioned above. Tighten all hardware.

MAINTENANCE:

TOT HOUSE 2
(902-802)

Periodically check all hardware for tightness, and tighten if necessary. If any parts are found to be faulty immediately discontinue use until the part/parts have been repaired or replaced. Check for any gouges, breaks, or cracks on plastic. Check all areas for integrity. Keep all areas clean, clean with **SOAP & WARM WATER ONLY.**